
NUREG/CR-5814 
PNL-7892 

Evaluation of 
Exposure Pathways to Man From 
Disposal of Radioactive Materials 
Into Sanitary Sewer Systems 

Prepared by 
W. E. Kennedy, Jr., M. A. Parkhurst, R. L. Aaberg, 
K. C. Rhoads, R. L. Hill, J. B. Martin 

Pacific Northwest Laboratory 
Operated by 
Battelle Memorial Institute 

Prepared for 
U.S. Nuclear Regulatory Commission 

^ ^ ^* 

,̂ t̂\ 
^ : . v * ^ j \ i \ ^ 

. > 

'^'^T^'BUnON 
°^^H,«0O0UMENrfS0WaMTm 



AVAILABIUTY NOTICE 

Availability of Reference Materials Cited In NRC Publications 

Most documents cited In NRC publications will be available from one of the following sources: 

1. The NRC Public Document Room, 2120 L Street, NW., Lower Level, Washington, DC 20555 
[...]
concentration 

0*Ci/mL) 

Volume of sewage 

(mL) (gal) 

3 H 

i^c 

24Na 

59Fe 

6"Co 

^5zn 

^ S r 

99m-jt 

131j 

137cs 

i^«La 

152A54Ey 

210po 

226Ra 

Th(NAT) 

U(NAT) 

^ l A m 

5 1.0 E-02 

1 3.0E-04 

1 5.0E-04 

.1 l.OE-04 

1 3.0E-05 

1 5.0 E-05 

1 5.0E-06 

1 1.0 E-02 

1 1.0 E-05 

1 1.0 E-05 

1 9.0 E-05 

1 7.0 E-05 

1 4.0 E-07 

1 6.0 E-07 

1 3.0 E-07 

1 3.0E-06 

1 2.0 E-07 

5.0 E-l-08 

3.3 E-l-09 

2.0 E-l-09 

l.OE-l-lO 

3.3E-I-10 

2.0E-H0 

2.0E-I-11 

1.0 E-l-08 

l.OE-l-11 

l.OE-l-11 

LIE-HO 

1.4E-I-10 

2.5E-1-12 

1.7E+12 

3.3E-I-12 

3.3E-I-11 

5.0E+12 

1.3 E+05 

8.7 E-l-05 

5.2 E-l-05 

2.6 E-l-06 

8.7 E-l-06 

5.2 E-l-06 

5.2 E-l-07 

2.6 E-H04 

2.6 E-l-07 

2.6E+07 

2.9 E+06 

3.7 E+06 

6.5 E+08 

4.3 E-l-08 

8.7 E-l-08 

8.7 E+07 

1.3 E+09 

(a) The dilution volumes shown in this table are based on an assumption that only the radionuclide shown 
is released by a licensee. However, the 10 CFR 20 annual discharge limit to sanitary sewage is 1 Ci/yr 
for all materials released by a licensee, not each radionuclide. Exceptions to this are a 5-Ci^ limit for 
^H and a 1-Ci^ limit for ^'^C. Thus, a 7-Ci/yr limit may be reached by a licensee who discharges all 
radionuclides at the maximum quantities (56 FR 98:23360). 

2.3 Sludge Disposal 

The discharge and disposal of solid waste products into 
the environment are subject to numerous laws, includ
ing the following: 

National Environmental Policy Act of 1969 
(PL-91-190) 

Clean Ar Act of 1970 (PL-91-604) 

NUREG/CR-5814 2.2 



Effluent Treatment and Disposal Regulations 

Tkble 2.2 Old and revised average concentration limits for releases into sanitary sewer systemŝ ^̂  

Old Revised Ratio of revised' 
Radionuclide limit (|iCi/mL) limit (̂ iCi/mL) to-old limits 

3 H 

14c 

32p 

35s 

'̂ ^Ca 

5iCr 

54Mn 

s^Fe 

6«Co 

« Z n 

^^Rb 

90s, 

^Uo 

99mTt 

125i 

129j 

131j 

137CS 

w^Ce 

192j, 

2^iAm 

1.0 E-01 

2.0 E-02 

5.0E-04 

2.0E-03 

3.0 E-04 

5.0 E-02 

4.0E-03 

2.0 E-03 

l.OE-03 

3.0 E-03 

2.0 E-03 

1.0 E-05 

5.0 E-03 

2.0 E-01 

4.0 E-05 

1.0 E-05 

6.0 E-05 

4.0 E-04 

3.0 E-04 

1.0 E-03 

l.OE-04 

1.0 E-02 

3.0 E-04 

9.0 E-05 

1.0 E-03 

2.0 E-04 

5.0 E-03 

3.0 E-04 

1.0 E-04 

3.0 E-05 

5.0 E-05 

7.0 E-05 

4.0E-06 

l.OE-04 

1.0 E-02 

2.0 E-05 

3.0E-06 

1.0 E-05 

1.0 E-05 

3.0 E-05 

1.0 E-04 

3.0 E-07 

0.1 

0.02 

0.2 

0.5 

0.7 

0.1 

0.08 

0.05 

0.03 

0.02 

0.04 

0.4 

0.02 

0.05 

0.5 

0.3 

0.2 

0.03 

0.1 

0.1 

0.003 

(a) Adapted from Merwin et al. (1988). 

• Federal Water Pollution Control Act of 1972 • Resource Conservation and Recovety Act of 
(PL-92-500), which established National 1976 (PL-94-580) 
Pollutant Discharge Elimination System 
(NPDES) permits • Clean Water Act of 1977 (PL-95-217). 

• Tbxic Substances Control Act of 1976 The Federal Water Pollution Control Act of 1972 
(PL-94-469) established levels of treatment required for plants 

2.3 NUREG/CR-5814 



Effluent Treatment and Disposal Regulations 

discharging to surface waters. Such plants are required 
to meet NPDES permit levels for effluent discharges. 
Meeting these limits required many existing sewage 
treatment plants to upgrade their facilities to provide 
more effective extraction of solids from effluent streams. 
This additional extraction increased the solid waste 
generated by these plants. As stated by EPA (1979), 
"stricter discharge limits have had the effect of making 
solids treatment and disposal more important, more 
difficult, and more expensive." 

New sludge incinerators must comply with the following 
standards and regulations derived from the Clean Air 
Act and its many amendments: 

• National Ambient Air Quality Standards 

• National Emission Standards for Hazardous Air 
Pollutants, subpart A 

• Standards of Performance for New Stationary 
Sources, parts A and 0 

• New Source Review Rule 

• Regulations Pertaining to Prevention of 
Significant Deterioration of Air Quality 

Additional state or local requirements that are more 
stringent than federal regulations also require 
compliance. 

Co-combustion with municipal waste requires com
pliance with additional EPA regulations that pertain to 
incineration of solid wastes (EPA, 1986a). 

These regulations cover the quantities of pollutants that 
can be emitted and the opacity of the emissions. Emis
sions considered include carbon monoxide, hydrocar
bons, ozone, nitrous oxides, sulfur dioxide, total sus
pended particulates, and lead. For example, the New 
Source Performance Standards (NSPSs) restrict incin
erator effluents to less than 1.30 lb/ton of dry solids, 
with gas discharge of not more than 20% opacity. No 
specific mention is made of radioactive contaminants in 
these federal regulations. 

Existing regulations for the "Criteria for Classification 
of Solid Waste Disposal Facilities and Practices" are 
published in 40 CFR 257. Section 257.3-5, concerning 
the application to land used for the production of food-
chain crops, provides maximum annual application rates 
for cadmium as a function of pH and soil cation ex
change capacity. Cadmium is the only inorganic element 
currently included in these regulations. 

NUREG/CR-5814 2.4 



3 Sewage Treatment and Disposal Practices 

The components that make up the wastewater from a 
community depend on the type of collection system used 
and may include: 1) domestic wastewater, 2) industrial 
wastewater, 3) infiltration/inflow, and 4) storm water. 
Three types of systems are used for removal of waste
water and storm water: sanitary sewer systems, storm 
sewer systems, and combination sewer systems. When 
separate systems are used for sanitary and storm waste
water, only the first three sources flow to sewage 
treatment plants (STPs). With a combined system, all 
four sources flow to the STPs. In both cases, the per
centage of the wastewater components and the flow 
rates vary with local conditions and the time of year. 

Sewage treatment plants vary in size (capacity) from 
about 1 million gallons per day (gpd) to over 1 billion 
gpd. A capacity of 1 million gpd would serve a small city 
of about 5000 people and a few small commercial users 
(Metcalf and Eddy, Inc., 1979). A capacity of 1 billion 
gpd would accommodate a population of about 5 mil
lion people and a substantial industrial base. The mix of 
domestic and industrial uses of water as a function of 
population served is illustrated in Figure 3.1. Domestic 
use of water is higher on a per capita basis where single 
family homes predominate and lower in large cities 
where multifamily housing predominates. Industrial 
uses tend to increase with population, but there are 
significant differences among types of industries, e.g., 
the paper and chemical industries generate much larger 
volumes of wastewater than does the electronics 
industry. 

The primary sludge disposal methods are conversion to 
a soil supplement, incineration, and burial in a landfill. 
Incineration is used most commonly by large STPs that 
have limited solids-disposal facilities. Conversion to 
fertilizer and burial in a landfill are used about equally 
by smaller STPs. 

The extent of sludge treatment required depends on the 
types of contaminants in the wastewater and the dis
charge requirements for the effluent. Sewage that is not 
treated is called "raw sewage." The Federal Water Pollu
tion Control Act Amendments of 1972 prohibit the dis
charge of municipal raw sewage into water bodies. In 

this section, current sewage treatment systems, sludge 
incineration, and reuse and disposal practices are dis
cussed, and background information useful in establish
ing scenarios for the dose analysis is presented. 

3.1 Sewage TY-eatment Systems 

Municipal sludge production in the United States, 
estimated to reach about 12 million metric tons (dry 
weight) a year by the year 2000, represents a huge 
resource to use where possible, and to dispose of where 
necessary. Sludge treatment processes may include me
chanical dewatering, air drying, heat drying, aerobic 
digestion, anaerobic digestion, and composting. While 
most sewage sludge only undergoes some treatment to 
dewater or reduce its volume, a smaller proportion is 
further treated to break down the organic materials 
contained in the sludge. Options for disposal of the 
resultant sludge products include incineration, burial in 
a landfill, and conversion to a soil supplement. 

Water-borne contaminants in a sewer system may fall 
into one of three categories: chemical, physical, or 
biological. The decomposition of organic chemical com
pounds tends to deplete waterways of dissolved oxygen, 
which has a detrimental effect on fish and other aquatic 
populations. Inorganic chemicals may pose a potential 
toxic threat to aquatic organisms and to terrestrial 
animals drinking contaminated water. Particulates or 
dissolved materials may act as physical agents and alter 
the water's normal temperature, color, turbidity, and 
foaming action. Transmission of disease through the 
water supplies may be caused by biological contami
nants. When radioactive materials are disposed of in 
sewer systems, they fall into any of the three categories 
of contaminants. 

Particulate matter is separated from treated liquids in 
the sewage treatment system and is dewatered, forming a 
sludge. This sludge may be incinerated to reduce its 
mass, used as a fertilizer or soil supplement to improve 
soils, or disposed of in a landfill. Ocean disposal of 
sludge is not discussed here because the pathways to 
man are more obscure and the amount of dilution with 

3.1 NUREG/CR-5814 



Sewage Treatment and Disposal Practices 

300 

o. 
CO 

S 200 
InfittratKjn 

Commercial and industrial Use 

10^ 10-' 10' 
Populatbn Sensed by a Sewage Treatment Plant 

10 ' 

R9011052.2 

Figure 3.1 The mix of domestic and industrial use of water as a function of population density 
(adapted from Metcalf and Eddy, Inc. 1979). 

ocean water is vast. Also, ocean dumping of sludge is 
gradually being phased out in the United States because 
it is considered an unacceptable practice. 

Primary sewage treatment employs physical methods of 
removing suspended solids and floating materials, and it 
also conditions the wastewater for discharge to a receiv
ing body or to a secondary treatment process. Topical 
elements of a primary system include screening, sedi
mentation, flotation, oil separation, and neutralization 
and/or equalization. 

Secondary treatment employs biological processes to 
break down the organics in the sludge from the primary 
treatment. Such processes may include one or more of 
the following treatments: sludge activation, extended 
aeration, contact stabilization, modifications of 
conventional activated sludge processes, aerated la
goons, wastewater stabilization ponds, trickling filters, 
rotating biological contractors, or anaerobic treatments. 

Tbrtiary systems are intended to remove from the waste
water any pollutants that are not removed by conven
tional biological treatments. Such processes may include 

microscreening, filtration through specific media, 
precipitation and coagulation, adsorption onto activated 
carbon, ion exchange, reverse osmosis, electrodialysis, 
chlorination and ozonation, nutrient removal, or the 
onozone process. 

A typical process flow diagram for an STP designed to 
meet secondary treatment standards is shown in Fig
ure 3.2. Typical methods for sludge processing and 
disposal are diagrammed in Figure 3.3. The reader is 
referred to texts on wastewater treatment for more de
tails (Metcaff and Eddy, Inc., 1979; Ramalho, 1983). 

3.2 Sludge TY-eatment by Incineration 

Incineration is a treatment method that greatly reduces 
the mass and volume of the sludge to an ash prior to 
disposal. Incineration is an attractive option prior to 
disposal when "available land for disposal is scarce, 
stringent requirements for land disposal exist, destruc
tion of toxic material is required, or the potential exists 
for recovery of energy, either with wastewater solids 
alone or combined with municipal refuse" (EPA, 1979). 
Incineration was the final treatment method for about 

NUREG/CR-5814 3.2 



Sewage Treatment and Disposal Practices 

Backwash Wastewaters 

Chlonne 

-Effluent 

Scnibbef 
Underflow and 

Carbon Wash Waters 

R9011052.1 

Figure 3.2 Flow diagram for a typical sewage treatment plant 

27% of municipal wastewater sludge in 1982 (EPA, 
1985). The advantages of this treatment option include a 
large reduction in mass (up to 95%) compared with the 
initial mass of the waste, destruction of toxic organic 
chemicals in the sludge, and the potential for recovery of 
combustion energy for use in other plant operations. 
Disadvantages of incineration include high costs for 
construction, operation, and maintenance, and the need 
for experienced, trained operators for efficient in
cinerator operation. Solid, liquid, and gaseous effluents 
from incinerators that contain high concentrations of 
toxic materials also require special disposal methods in 
order to satisfy environmental protection regulations 
(RCRA, 1976). 

Incineration of sludge is typically a two-step process 
involving first the drying, then combustion of the sludge. 
The operational efficiency of an incinerator depends on 
a number of factors such as the sludge quality and the 
degree of control maintained over the process. Varia
tions in the sludge feed rate, temperature, and airflow 

can lead to increased emission levels. In most types of 
furnaces, complete combustion requires air or oxygen in 
excess of the theoretical amount needed to react with 
the organic components of sludge. The energy value of 
sludge comes mainly from carbon and hydrogen, which 
take the form of volatile organic compounds and fixed 
(or elemental) carbon. In order to improve its fuel 
value, sludge may be incinerated along with other muni
cipal, agricultural, or industrial wastes, but is more 
commonly burned in dedicated facilities. In the United 
States, sludge incinerators are of three basic designs: 
multiple hearth, fluidized bed, or electric (infrared) 
furnaces. Details concerning these furnace types are 
discussed in sludge treatment manuals published by the 
EPA (1979; 1986a). 

Incinerator operators must meet the emissions stan
dards promulgated in the Clean Air Act of 1970. Emis
sions from incinerators consist of primary pollutants 
released directly from the installation, including carbon 
monoxide, hydrocarbons, nitrogen oxides, sulfur oxides. 

3.3 NUREG/CR-5814 



Sludge Irom 

Processes 

• ^ 

• • 

- • 

• > 

Sludge 
Grinding 

Sludge 
Blending 

Sludge 
Storage 

Sludge 
Degntting 

Preliminary 
Operations 

- • 

^ 

- • 

Gravity 
Thickening 

Flotanon 
Thickening 

Cenmfugation 

Thickening 

Chk>nne 
Oxidation 

Lime 
Stabilization 

htoat 
TroalmonI 

Chemica) 
Conditioning 

4 Elutnation r Oismleclion 

Anaerobic 
Digestion 

Heal 
Treatment 

Aerobic 
Digestion 

Stabilization Conditioning Disinfection 

Vacuum 
Fitter 

Pressure 
Filter 

ftonzontal 
Bell Filler 

Centnfuge 

Drying Bed 

Lagoon 

Flash 
Drying 

Spray 
Drying 

Rotary 
Drying 

MulDple 
Hearth Dryer 

Composnng 
(sludge only) 

Co-oomposting 
wilh Solid Wastes 

Multiple Hearth 
Inanerabon h 

Fhjidlzed-faed 
Inonerainn 

Flash 
Combusaon 

Co-manaration 
with S o M Wastes 

Co-pyrolyis 
with Solkl Wastes 

Wet Air 
Oxidation 

Reclamation 
(lime-l9C0very) 

IjndMI 

Land 
AppNcaHon 

Redametion 

• R B U « » 

Dewatering Drying Composting Thermal 
Reduction 

Ultimate 
Disposal 

n'>0110S2 3 

Figure 3.3 Typical methods for sludge processing 



Sewage Treatment and Disposal Practices 

lead, and suspended particulates. Secondary pollutants 
are also regulated and consist of compounds such as 
photochemical oxidants and nitrogen dioxide produced 
by reaction of primary emissions with sunlight in the 
atmosphere. At most incinerators these emissions are 